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Analysis Items Unit Test Methods (MDL) Apparatus ( RoHS Limit) Test Results
Hi(Pb) mg/kg 1 1000 A (ND.)
----------------------------------------------------- AAS
#(Cd e
(Cd) mg/kg Ry 1 or 100 A (N.D.)
----------------------------------------------------- ICPSRER [ 1-s-iccominsciinab bl e o 2
Ed.1 111/95/CDV
5K(Hg) mg/kg 1 1000 ARl (N.D.)
AN mg/kg 1 UV-VIS 1000 AR (N.D.)
#iE (Note): mg/kg=ppm
MDL =Method Detection Limit
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N.D. =Not Detected (<MDL)
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